CTi

Wy

W\ /e, N
RS S

EFREIA

Hlacrk CNAS &=

1,7—/1\-\"\\5 TESTING
“, & v CNAS L8398

iR a=
Test Report

i e e A2200359994101E F1 8
Report No.  A2200359994101E Page 1 of 8

AR AT LR WL D M REIRBOR A IR A 7
Company Name
Shown on Report
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NO.288,SHIZHU ROAD, TONGLU ECONOMIC DEVELOPMENT ZONE,
TONGLU CITY, ZHEJIANG PROVINCE 310000. P. R. CHINA

SOLAX POWER NETWORK TECHNOLOGY (ZHE JIANG) CO., LTD.

Address
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The following sample(s) and sample information was/were submitted and identified by/on
the behalf of the client
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Sample Name Converter Grid-Connect Inverter
S X1-HYBRID G4

Type X1-HYBRID G4

FE A BSCIRES IEH

Sample Receiving State Normal

FE R H 3 2020.10.15

Sample Received Date Oct. 15, 2020

FE I H 3 2020.10.15-2020.10.20

Testing Period Oct. 15, 2020-Oct. 20, 2020
Approved by ”%{R ‘/3@ %T g Da‘cemq (2)(2:%021005820

AppIgys No. R26CD46184
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Testi rnation'u¥' Ground Floor, Building 5,N0.266,Chutian

Road, Zhongsheng Industrial Park, Binjiang
District. Hangzhou City, Zhejiang Province.
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Test Requested
s R HE
No. Test Item
1 IPX5
2 IP6X
KGR 1HS W5 SE .
Test Result(s): Please see the following pages.
TR
Tested Sample(s)
RS FE AR RS R E
Sample No. Sample Name Type Quantity
SRR DO AL BE T AR 2%
A2200359994101001 Converter X1-HYBRID G4 1pc
Grid-Connect Inverter
B A
Sample Photo(s)

A2200359994101001
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WA E 1: IPX5
Test Item1: IPX5

301 L8
Page 3 of 8

1. PRH A& Test Equipment
BB B 5
Equipment Name Model
K S
[9?7J<ﬁ,&ﬁth.$)l . KXT1318
Waterproof Grade Testing Machine

2. % Environmental Conditions
BEE: (15~35) G M. (25~75) %RH
Temperature: (15~35)C; Humidity: (25~75)%RH
3. WARHE Test Standard: IEC 60529:2013
4. PR
Test Condition
KJiE: 12.5L/min
WSk AL A EE RS 2.5~3m
B3k N2 6.3mm
A 1rpm
DS A 3min
Water flow rate: 12.5L/min
Distance from sample surface to nozzle: 2.5m
Diameter of the nozzle: 6.3mm
The rotation speed of the turntable: 1rpm

Test duration: 3min
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5. WHAAR
Test Result(s)
RS MR R
Sample No. Test Result(s)

WG, BMRERE S A ICEK, IPX5 i,

A2200359994101001 | After the test, there was no water entered into sample by visual inspect,
the sample passed the IPX5 test.
W B A
Test Photo(s)
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Sample Photo(s) after the test
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WA HE 2: 1P6X
Test Item2: IP6X

WK% Test Equipment
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Page 6 of 8

EE B 5
Equipment Name Model
T /I\LSQQ > "\\A
Bﬁj: ﬁﬁﬁﬂﬂﬂ KXT1400
Dust Test Chamber

1% %4 Environmental Conditions

BEE: (15~35) G M. (25~75) %RH
Temperature: (15~35)C; Humidity: (25~75)%RH
PFARHE Test Standard: IEC 60529:2013
WA

Test Condition

MEAR Imm FIKERE, TEIN IN PRI S22

AL TN FURRES (SR /N 40~60 fE4bEA: RN E I H RAUEEZE:

<2kPa) .

FERDE T 2kg/me A D A2 1 304

BB 2 N

The test probe of 1mm diameter is pushed against any opening of the sample with force of 1

Set the sample in the dust chamber, the pressure inside the enclosure is maintained below the

to be used is 2 kg/m=of the test chamber volume;

Test duration: 2 hours.

surrounding atmospheric pressure by a vacuum pump (40~60 times of the shell volume per hour;

the differential pressure between the containment and the atmosphere: <2kPa) The talcum powder
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5. WHAAR
Test Result(s)
RS MR R
Sample No. Test Result(s)

WG JEAE b AR LB B 2R, B4R Imm R EH okt A
mm A B4 @ AL, 1P6X il i .

A2200359994101001
No obvious dust was observed in the sample by visual inspection after
test. Test probe can't enter the sample. The sample passed the IP6X test.
W B A
Test Photo(s)
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Sample Photo(s) after the test

# ARG EBIES R AR, e DI NE R EER . Ak REEREE A
Remark: The testing data and result(s) in this report is(are) just for scientific research, education,
internal quality control and product development etc.

po—

wok R AL o
*** End of Report ***
LR
Statement:
AR & IO AE NS T T & Al & % = 3G
This report is considered invalid without approved signature, special seal and the seal on the
perforation;
2ARE A T A PR Sk R SRS AE S R SR, FRIE A RO LR S 9T, CTI
ARG LA s
Company Name and Address shown on Report, the sample(s) and sample Information was/were
provided by the applicant who should be responsible for the authenticity which CTI
hasn’t verified;
B AR AGL I 225 SRASGS SZ B it 47 T 5
The result(s) shown in this report refer(s) only to the sample(s) tested;
4RZ CTI B AR, AR AR
Without written approval of CTI, this report can't be reproduced except in full;
5. i PSSO N A S SN AR Z R, Bl O
In case of any discrepancy between the English version and Chinese version of the testing
reports(if generated), the Chinese version shall prevail.
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